'S @ NS
R 0106 .m - m....m

) mam \.' 7
\\5..’ AD ; ~—
g NI S A=y M =
D BED LT

7~7",
N AW AN
/

0
Q ] ° \lzwyrﬂﬁrdw
.),,.; -




demolition hammer spare parts list

No. Part Name QTY | No. Part Name QTY
1 |65 Stop lever 1 46 |65 Range Ring 1
2 |Screw M8*30 6 47 185 Big Gear 1
3 [Spring washer ®8 13 48 |Shaft Spring ¢22 1
4 |65 Lock set 1 49 |Bearing 6302 1
5 |Cylindrical pin ¢4*18 1 50 [Sealing ring 1
6 |65 Lock lever spring 1 51 [Top cover 1
7 |65 Lock lever washer ®13*®18*2.5 1 52 |Screw M6*50 6
8 |65 Lock lever washer ®12.5*®18*1.5 | 1 53 |Spring Washer @6 6
9 |65 Chuck head 1 54 |Bearing 6201 1
10 |65 Damping Ring (small) 1 55 |85 Small Gear 1
11 |O Ring $23.5*5.2 1 56 |Bearing 6001 1
12 |85 Drillstock sleeve 1 57 |65-6203 Bearing cover (three holes) 1
13 |65 Rubber sleeve 1 58 16203 Bearing Washer ¢29.5X¢p40X2.5 1
14 |85 Broken ring b 59 |Bearing 6203 1
15 |65 Big washer ®57.5*968.5*2 1 60 |Cylindrical pin ¢5X12 1
16 |65 Damping Ring (big) 1 61 |195 Armature 1
17 |86 Clamping block 2 62 |Bearing 6201 1
18 |86 Clamping screw 1 63 |Screw ST5*60 2
19 |86 Front handle bracket 1 64 |195 Field Call 1
20 |Screw nut M8 2 65 |65 Tension spring 2
21 |85 Handel lever (screw thread) 1 66 |Labeling
22 |65 Rubber handle 1 67 |105 Gear Case 1
23 |105 Front aluminum part 1 68 |65 QOil bowl rubber base 1
24 |Screw M8*40 8 69 [65 Oil bowl 1
25 |Spring Washer ®8 70 |Screw M4*12 4
26 |Flat pad ®8 8 71 |Qil wick 1
27 |65 Front aluminum part sealing ring 1 72 |Qil cap rubber base 1
28 |86 Handwheel cover 1 73 |16E Qil cap 1
29 |Screw M8 1 74 |65 Qilhole sealing ring 1
30 |86 Hand wheel 1 75 |65 Oilhole 1
31 |85 Cylinder 1 76 |65 Brush holder 2
32 |195 Piston Ring 1 77 |65 Carbon brush 2
33 |65 Piston Pin 1 78 |65 Brush holder cover 2
34 |85 Piston 1 79 |195 Side cover (left and right) one each
35 |85 Connecting rod 1 80 |Screw ST4*16 14
36 [Screw M8*30 1 81 [Screw M5*8 2
37 |65 Eccentric shaft washer (five holes)| 1 82 |195 Field Coil case 1
38 [Needle bearing NK1820 1 83 [105 Switch handle (left) 1
39 [85 Eccentric shaft 1 84 |Screw ST5*25 2
40 |Woodruff key 4*6.5*16 2 85 |Screw M5*22 6
41 |Screw M5*14 11 86 |65 Cord Clamp 1
42 |65-6205 Bearing cover (four holes) 1 87 195 Switch 1
43 |Bearing 6205 1 88 [105 Switch handle (right) 1
44 195 Qil tank sealing ring 1 89 |85 Cabel sheath 1
45 [105 Middle cover 1 90 |85 Cabel plug 1




